Cipla

No: CIP/PCB/2022/09/03
Date: 28:09;

A0.0\ 101D
To,
The Regional Officer (Anekal Division)
Karnataka State Pollution Control Board
‘NisargaBhavan’ 2™ Floor.
Timmaiah Main Road, 7" D. Main,
Basaweshwaranagar
Bangalore-560001

Dear Sir,

Subject: Submission of Environmental Statement in Form V for the year
2022-2023

We are herewith submitting Environmental statement in Form V under Environment

(Protection) Act 1986 [Rule (14)] for the Year 2022-23 (April 2022 to March 2023).
Kindly accept and acknowledge the receipt of the same.
Thanking you

Sincerely Yours
For Cipla Limited

gf’/radeep Gupta
(Site Head)

Copy to:
1. The Senior Environmental Officer, 17 Category
‘Parisara Bhavan’
4%& 5% Floor, Church Street
[...]
GEFITINIB 0.072
Manufactured Quantity of IBRUTINIB 0008
Briidinets s IMATINIB MESYLATE 2.105
April 2022 to March 2023 | LETROZOLE 0.069
PAZOPANIB HYDROCHLORIDE 0.136

POMALIDOMIDE 0.00092

SORAFENIB TOSYLATE 0.5

VINBLASTINE SULPHATE 0.001

VINCRISTINE SULPHATE 0.000175
R&D Products 0.163
TOTAL 3.212

ii. Raw material consumption

Raw Material Consumption list

1 ACETIC ANHYDRIDE 28.500 KG
K 3-AMINO PHENYL ACETYLENE. 3.790 KG
3 SODIUM SULPHATE ANHYDROUS 14.200 KG
4 3-AMINO PHENYL ACETYLENE. 3.970 KG
5 SODIUM CHLORIDE 5.000 KG
6 3-AMINO PHENYL ACETYLENE. 4.130 KG
7 SODIUM SULPHATE ANHYDROUS 14.200 KG
8 SODIUM CHLORIDE 5.000 KG
9 POTASSIUM CARBONATE POWDER 17.120 KG
10 ACTIVATED CHARCOAL COMMERCIAL 6.000 KG
1 GFTA 16.670 KG
12 GFTA 3.330 KG
13 POTASSIUM CARBONATE POWDER 17.120 KG
14 LTR-02 0.698 KG




Cipla

15 LTR-02 8.764 KG
16 POM NITRO 0.038 KG
17 POM NITRO 1.962 KG
18 VINBLASTINE TECHNICAL 1,500.000 G
19 SODIUM SULPHATE ANHYDROUS 1.700 KG
20 DL TARTARIC ACID 2.250 KG
21 METHANE SULPHONIC ACID(ANHYD) LR GRADE 46.860 KG
22 SORAFENIB BASE. 65.000 KG
23 PARA TOLUENE SULPHONIC ACID 87.5 KG
PART C
POLLUTION DISCHARGED TO ENVIRONMENT/UNIT OF OUTPUT
*Parameters as specified in the consent issued
AIR
Ambient Air Analysis -Near Production Area (East Side)
Percentage of
’ i Quantity of pollutants variatior_l e
Parameters Pollution KSPCB Limits discharcedimassid prescrlbec!
gesimassiday) standards with
reasons
% (Below
Parameters Hg/NM3 Limits kg/day permissible limit)
PM1o 44.78 100.00 0.000071 Within the limit
PM 25 20.98 60.00 0.000033 Within the limit
S02 12.28 80.00 0.000019 Within the limit
Lead - 1.00 0.000000 Within the limit
NOX 18.23 80.00 0.000029 Within the limit
Quantity of Air in m3/Min 1.1
Total run minutes 1440
Total Volume 1584




Cipla

Ambient Air Analysis- Near Material Security Gate (South Side)

Percentage of
: variation from
Pollution KSPCB Limits | Quantity of pollutants | = 0 opoq
discharged(mass/day) Slahdardewith
Parameters
reasons
% (Below
Mg /INM3 Limits kg/day Permissible
limit)
PM1o 52.47 100.00 0.000083 Within the limit
PM 25 22.81 60.00 0.000036 Within the limit
S02 11.56 ~ 80.00 0.000018 Within the limit
Lead - 1.00 0.000000 Within the limit
NOX 16.85 80.00 0.000027 Within the limit
Quantity of Air in m3/Min 1.1
Total run minutes 1440
Total Volume 1584
Ambient Air Analysis- Near Boiler Area (West Side)
Percentage of
: variation from
Pollution KSPCB Limits ggzzggeﬁ(;‘::%:; prescribed‘
Patimetors standards with
reasons
% (Below
Mg /NM3 Limits kg/day Permissible
limit)
PM1o 45.80 100.00 0.000073 Within the limit
PM 25 24.14 60.00 0.000038 Within the limit
S02 13.47 80.00 0.000021 Within the limit
Lead - 1.00 0.000000 Within the limit
NOX 20.24 80.00 0.000032 Within the limit
Quantity of Air in m3/Min 1k
Total run minutes 1440
Total Volume 1584

o 4
(2

P

TA

AN




Cipla

Ambient Air Analysis -Near ETP (North Side)
Percentage of
: variation from
Poluion | 'SPGR | Quanty ofpoutarts | prescroed
Parameters y standards with
reasons
0
ug INM3 Limits kg/day & nf;s(ggllz"l"imit)
PM1o 43.36 100.00 0.000069 Within the limit
PM 25 20.44 60.00 0.000032 Within the limit
SO2 10.25 80.00 0.000016 Within the limit
Lead - 1.00 0.000000 Within the limit
NOX 13.98 80.00 0.000022 Within the limit
Quantity of Air in m3/Min 1.1
Total run minutes 1440
Total Volume 1584

Stack Emission — Boiler

Parameters mg/Nm3 Limits kg/day kg/ltr %
Quantity of | Concentrations of \l:’aerri(;:in;t:%focr:
: KSPCB | pollutants pollutants in ;
Rciunon Limits | discharged | discharges(mass/vol presglibed
B dg ?Jme) standards with
(mass/day) reasons
SPM 8.91 150.00 0.7816 Within limit
Flue gas discharged flow nm3/hr. 68819
Total flue gas discharged per day 87724.56
Stack Emission - DG Set (1500 KVA)
e % (Below
Parameters mg/NM3 Limits kg/day permissible limit)
S 39.60 BOMEL | Within limit
Flue gas discharged flow nm3/hr. 2251.83
Total flue gas discharged per day 54036.72

N
AN
O
\
i
/T
&
"
W




Cipla

Stack Emission - Scrubber System (SCB-201)

afie % (Below
Parameters mg/NM3 Limits kg/day permissible limit)
Acid Mist 5.08 35.00 0.0763 Within limit
Flue gas discharged flow nm3/hr. 626.24
Total flue gas discharged per day 15029.76
Stack Emission - Scrubber System (SCB-202)
ey % (Below
Parameters mg/NM3 Limits kg/day permissible limit)
Acid Mist 4.68 35.00 0.0680 Within limit
Flue gas discharged flow nm3/hr. 6056.72
Total flue gas discharged per day 14537.28

Stack Emission - Scrubber System (SCB-203)

0 e
Parameters mg/NM3 Limits kg/day L (Belomn[:;iet;mlssmle
Acid Mist 513 35.00 0.2362 Within the limit
Flue gas discharged flow nm3/hr. 1918.54
Total flue gas discharged per day 46044.96

Stack Emission - Scrubber System (SCB-204)

6 S s
Parameters mg/NM3 Limits kg/day o (Belovl\;n;:?t;mlssmle
Acid Mist 7.1 35.00 0.1482 Within the limit
Flue gas discharged flow nm3/hr. 869.88
Total flue gas discharged per day 20877.12

Stack Emission - Scrubber System (SCB-205)

Y/

\
7

@
e

7
"V/\\.\\




Cipla

Parameters mg/NM3 Limits kg/day % (Belovl\grztiat;missible
Acid Mist 616 35.00 0,153 Within the limit
Flue gas discharged flow nm3/hr. 889.85
Total flue gas discharged per day 21356.4

Stack Emission - Scrubber System (SCB-206)

Pl % (Below
Parameters mg/NM3 Limits kg/day permissible limit)
Acid Mist 7.70 35.00 0.1671 Within the limit
Flue gas discharged flow nm3/hr. 904.38
Total flue gas discharged per day 21705.12

Stack Emission - Scrubber System (SCB-207)

o % (Below
Parameters mg/NM3 Limits kg/day Bormtssbiol mit)
Acid Mist 6.54 35.00 0.1502 Within the limit
Flue gas discharged flow nm3/hr. 956.79
Total flue gas discharged per day 22962.96

Stack Emission - Scrubber System (SCB-101)

e % (Below
Parameters mg/NM3 Limits kg/day permissible limit)
Acid Mist 6.35 35.00 0.3566 Within the limit

Flue gas discharged flow nm3/hr. 2340.06
Total flue gas discharged per day 56161.44

T4+ &

\“0o
NS




Cipla

Stack Emission - Scrubber System (SCB-17)

L % (Below
Parameters mg/NM3 Limits kg/day permissible limit)
Acid Mist 5.56 35.00 0.2928 Within the limit
Flue gas discharged flow nm3/hr. 2194.48
Total flue gas discharged per day 52667.52

PART-D

HAZARDOUS WASTES
as specified under Hazardous and Other Wastes (Management and Transboundary
Movement) Rules, 2016.

Hazardo Total Quantity (Kg)
us During the previous During the current
Wastes financial year

financial year

Used oil (Ltrs) 0.85 KL | Used oil (Ltrs) 0.750 KL
Waste residue containing ail 0.10 MT Waste residue containing oil 0.01 MT
Distillation residue Nil Distillation residue 4.67 MT
Process Residue 26.94 MT | Process Residue 31.57 MT
1. From | Spent organic solvent 341.170 | Spent organic solvent 416.64 MT
Process MT
Date of expired products Nil Date of expired products Nil
Off-specification products 0.350 Off-specification products Nil
Discarded containers Discarded containers
contaminated with 5.066 MT | contaminated with 467 MT
HW/chemicals HW/chemicals
2 From | Chemical sludge from - GEMT Chemical sludge from sl
Pollution Wastewater treatment : Wastewater treatment °
Control | MEE Salts MEE Salts
Facilities 4.68 MT 3.90MT

N e
\ ey -




Cipla

PART -E
SOLID WASTES
Total Quantity (Kg)
During the previous During the current
financial year financial year
a. From process 1. Recyclable Fiber Drums — 1. Recyclable Fiber Drums —
784 No’s 880 Nos
2. Plastic waste- 449 Kgs 2. Plastic waste- 1040.3 Kgs
3. Paper waste - 1186 Kgs 3. Paper waste — 4655.76 Kgs
b. From Pollution
Control Facility -- -~
Nil Nil
PART - F

Please specify the characteristics (in terms of concentration and quantum) of

hazardous as well as solid wastes and indicate disposal practice adopted for both
these categories of wastes.

Sr. | Category Waste description Collected in Disposal Method
No | number
Spent solvents/ recovered Tankers/MS KSPCB
1 28.6 organic solvents drums authorized
recyclers
Used oil MS Drums KSPCB
2 5.1 authorized

Re Processors

Wastes residues containing | Leak proof bags | KSPCB

3 52 Qil authorized
Incinerator
Discarded containers (MS - Authorized
4 33.1 drums/HDPE Drums/ recyclers
barrels/carboys)
20.3 Distillation Residue MS Drums KSPCB
6 28.1 Process Residue and waste | LDPE/HDPE authorized
) Bags Incinerator
U NA Electronic waste - KSPCB\
j‘{@;
1% .,'Jré'i;"\
: i/\g

M




Cipla

authorized.
E-waste handlers
MEE Salt
8 35.3 Chemical sludge from Leak proof Bags | TSDF
Wastewater Treatment
9 B2030 Paper waste LDPE Bags Authorized
Recycler
10 } Plastic waste LDPE bags Authorized
recyclers

PART-G
Impact of the pollution control measures taken on conservation of natural resources
and consequently on the cost of production.

Zero Liquid Discharge Facility is operational and there will not be any adverse
effect on the Environment Due to our operations.

PART-H

Additional measures/investment proposal for environmental protection including
abatement of pollution.

1. A Full-Fledged Combined Effluent Treatment Plant is in place to take
care of entire effluent from process.

2. 300 No’s of saplings belonging to to Saraca asoca, Dypsis lutescens,
Prunus dulcis, Caesalpinia pulcherrima, Casuarina equisetifolia,
Magnolia champaca, Araucaria Coockii, Wodyetia bifurcate, Galpinia
tranvaalica, Melaleuca bracteate, Delonix regia, Pongamia pinnata,
Muntingia calabura, Artocarpus heterophyllus, Syzygium cumini,
Mangifera indica, Swietenia mahagoni, Azadirachta indica, Eucalyptus,
Ficus benghalensis, Musa acuminate, Carica papaya, Phoenix
canariensis, Punica granatum, Quercus, Grevillea, robusta, Santalum
album, Tectona grandis Linn, Thorn Acacia, Leucaena leucocephala,
Sapodilla, etc were planted in the premises.

3. Renewable Energy group captive Power purchase from wind and solar
energy and Inhouse solar energy generation helps to carbon Emission
reduction.

~
A4
i

5 0%
; O

&%




Cipla

PART-I

MISCELLANEOUS:

Any other particulars in respect of environmental protection and abatement of
pollution.

ENCLOSURE:

Annexure-1: ETP Flow scheme.

Annexure-2: Product and Raw material list .

Annexure-3: Statistical Interpretation of Ambient air quality and stack monitoring
data’s

Annexure-4: Water consumption pattern from April 2022 to March 2023

N

=
S ,;,"'

\(\ﬂ;\ \.




Cipla

Annexure-1
EFFLUENT TREATMENT PLANT-FLOW SCHEME

Screening »| Oil Skimmer »| Equalization Neutralization
Tank Tank

A 4

A

Aeration -II || Clarifier-I Aeration -I  [€| Clarifloculator

A 4

Clarifier-II || Tertiary Settling |, | Pressure . Activated
tank/flash mixer sand filter Carbon Filter
A 4
Permeate for | Reverse L Treated water
recycling. F Osmosis Plant Tank.

A 4

Reject from
RO plant.

High TDS . Multiple Effect Evaporator
t —Pp
Stream 2 KLD Sinpyst with Agitated Thin Film
Drier
A
Stripped liquid
to Authorized v v
Dealers Condensate for Salts to TSDF
recycling
Sludge from Clariflocculator and Clarifiers:
Sludge holding » Decanter » Sludge to TSDF

tanks.




Annexure-2 Raw Material Consumption list

Raw Material Consumption list

1 ACETIC ANHYDRIDE 28.500 KG
s 3-AMINO PHENYL ACETYLENE. 3.790 KG
3 SODIUM SULPHATE ANHYDROUS 14.200 KG
4 3-AMINO PHENYL ACETYLENE. 3.970 KG
5 SODIUM CHLORIDE 5.000 KG
6 3-AMINO PHENYL ACETYLENE. 4.130 KG
5 SODIUM SULPHATE ANHYDROUS 14.200 KG
8 SODIUM CHLORIDE 5.000 KG
9 POTASSIUM CARBONATE POWDER 17.120 KG

10 ACTIVATED CHARCOAL COMMERCIAL 6.000 KG

1 GFTA 16.670 KG

12 GFTA 3.330 KG

13 POTASSIUM CARBONATE POWDER 17.120 KG

14 LTR-02 0.698 KG

15 LTR-02 8.764 KG

16 POM NITRO 0.038 KG

17 POM NITRO 1.962 KG

18 VINBLASTINE TECHNICAL 1,500.000 G

19 SODIUM SULPHATE ANHYDROUS 1.700 KG

20 DL TARTARIC ACID 2.250 KG

21 METHANE SULPHONIC ACID(ANHYD) LR GRADE 46.860 KG

22 SORAFENIB BASE. 65.000 KG

23 PARA TOLUENE SULPHONIC ACID 87.5 KG




Annexure -2 Production details

Manufactured Quantity of
Products from
April 2022 to March 2023

Name Of the product Qty in Tons
ABIRATERONE ACETATE 0.050
DASATINIB 0.016
ERLOTINIB HYDROCHLORIDE 0.09
GEFITINIB 0.072
IBRUTINIB 0.009
IMATINIB MESYLATE 2.105
LETROZOLE 0.069
PAZOPANIB HYDROCHLORIDE 0.136
POMALIDOMIDE 0.00092
SORAFENIB TOSYLATE 0.5
VINBLASTINE SULPHATE 0.001
VINCRISTINE SULPHATE 0.000175
R&D Products 0.163

TOTAL

3.212




Annexure-3
Statistical interpretation of Ambient air quality, stack emission results
with standards stipulated ;

Fig-1: Variation in PM 10 levels from April 2022 to March 2023
Near Production area (East Side)

BPM 10 (ug/m3)  BMKSPCB Limit (ug/m3)

120

100

80
©

3 60
o
-

= 40
0.

20

0

Apr22 May.22 Jun.22 Jul22 Aug22 Sep.22 Oct22 Nov.22 Dec22 Jan23 Feb.23 Mar.23
Months
Fig-2: Variation in PM 2.5 Levels from April 2022 to March 2023
Near Production area( East side)
WPM 2.5 (ug/m3) BKSPCB Limit (ug/m3)
70
°
5
10
N
=
o
Apr22 May.22 Jun22 Jul.22 Aug.22 Sep.22 Oct22 Nov.22 Dec.22 Jan.23 Feb.23 Mar.23
Fig-3: Variation in NoX levels from April 2022 to March 2023
Near Production area (East Side)
BNox (ug/m3) BWKSPCB Limit (ug/m3) —‘

90
°
>
[
|
s
P4

Apr22 May.22 Jun.22 Jul.22 Aug.22 Sep.22 Oct22 Nov.22 Dec22 Jan23 Feb.23 Mar.23




Annexure-3
Statistical interpretation of Ambient air quality, stack emission results
with standards stipulated ;

Fig-1: Variation in PM 10 levels from April 2022 to March 2023
Near Production area (East Sider>

BPM 10 (ug/m3)  WKSPCB Limit (ug/m3) ‘

120
100 -
80 ~
=
@ 60 -
S
= 40
o
20 +
0 -
Apr22 May.22 Jun22 Jul.22 Aug22 Sep.22 Oct22 Nov.22 Dec22 Jan.23 Feb.23 Mar.23
Months
Fig-2: Variation in PM 2.5 Levels from April 2022 to March 2023
Near Production area( East side)
BPM 2.5 (ug/m3) WKSPCB Limit (ug/m3)
70
°
>
L
o
N
=
o
Apr22 May.22 Jun.22 Jul22 Aug.22 Sep.22 Oct22 Nov.22 Dec22 Jan.23 Feb23 Mar.23
Fig-3: Variation in NoX levels from April 2022 to March 2023
Near Production area (East Side)
BNox (ug/m3) BKSPCB Limit (ug/m3) f
90
®
&
|
s
z




90

Fig-4: Variation in SO2 levels April 2022 to March 2023
Near Production area ( East Side)

} BSO2 (ug/m3) WKSPCB Limit (ug/m3) ‘

o
()]
-
N
o}
(%]
Fig-1: Variation in PM 10 levels from April 2022 to March 2023
Near Bioler House (west Side)
BPM10 (ug/m3)  WKSPCB Limit (ug/m3)
120
100
80
2
2 60
e
= 40
20
0
Apr22 May.22 Jun22 Jul.22 Aug.22 Sep.22 Oct22 Nov.22 Dec.22 Jan.23 Feb.23 Mar.23
Months
Fig-2: Variation in PM 2.5 Levels from April 2022 to March 2023
Near Bioler House (west side) l BPM 2.5 (ug/m3)  BKSPCB Limit (ug/m3)
70
60
50
5 40 -
>
<@
v 30
o
= 2
10 ~
0 al

Apr22 May.22 Jun22 Jul22 Aug.22 Sep.22 Oct22 Nov.22 Dec.22 Jan.23 Feb.23 Mar.23




Fig-3: Variation in NoX levels from April 2022 to March 2023
Near Bioler House (West Side)

BNox (ug/m3) BKSPCB Limit (ug/m3)

Apr22 May.22 Jun22 Jul22 Aug22 Sep.22 Oct22 Nov.22 Dec22 Jan23 Feb23 Mar23

Fig-4: Variation in SO2 levels from April 2022 to March 2023
Near Bioler House (West Side)

L WSO2 (ug/m3) BKSPCB Limit (ug/m3) —‘

Apr22 May.22 Jun22 Jul22 Aug.22 Sep.22 Oct22 Nov.22 Dec2?2 Jan23 Feb.23 Mar.23

120

100 -

PM 10 level
N IS o) o)
o o o o

o

Fig-1: Variation in PM 10 levels from April 2022 to March 2023
Near Materail Security Gate (South Side)

BPM10 (ug/m3)  WKSPCB Limit (ug/m3)

Apr22 May.22 Jun.22 Jul.22 Aug.22 Sep.22 Oct22 Nov.22 Dec.22 Jan.23 Feb.23 Mar.23




70

Fig-2: Variation in PM 2.5 Levels from April 2022 to March 2023
Near Materail Security Gate (South side)

BPM2.5 (ug/m3) WKSPCB Limit (ug/m3)

S02 Level

)

>
2
(o]
o
=
o

Apr22 May.22 Jun.22 Jul22 Aug.22 Sep.22 Oct22 Nov.22 Dec2? Jan23 Feb.23 Mar.23
Fig-3: Variation in NoX levels from April 2022 to March 2023
Near Materail Security Gate (South Side)
ENox (ug/m3) BKSPCB Limit (ug/m3)
90

°

>

()

|

x

<]

4

Apr22 May.22 Jun22 Jul22 Aug.22 Sep.22 Oct22 Nov.22 Dec22 Jan23 Feb.23 Mar.23
Fig-4: Variation in SO2 levels from April 2022 to March 2023
Near Materail Security Gate (South Side) ‘ W oy ‘
90




PM 10 level

120

Fig-1: Variation in PM 10 levels from April 2022 to March 2023
Near ETP Area (North Side)

l @PM10 (ug/m3)  WKSPCB Limit (ug/m3)

100

80

60

40

20

Apr22 May.22 Jun22 Jul.22 Aug.22 Sep.22 Oct22 Nov.22 Dec.22 Jan.23 Feb.23 Mar.23

PM 2.5 level

70

Fig-2: Variation in PM 2.5 Levels from April 2022 to March 2023